EXHAUST ASSEMBLY, CUMM 4BT3.9

  This is an installation item that cannot be ordered . To purchase the component item(s), please select the items listed below.
Item Number:
10041029

Shipping Dimensions:
Weight: 0

Unit of Measure:
EA
Installation Part:
Yes
This is an installation item. Please select from the below component parts.
Component ItemQty Per ComponentRecommended QtyQty
PIPE, EXHAUST
10136402
1 1

Add to Shopping List
BRACKET, EXHAUST CLAMP -
10136405
1 1

Add to Shopping List
PIPE, TAIL 3" (1044C)
10136412
1 1

Add to Shopping List
HANGER, MUFFLER, 8 1/2" INCLUD
10139876
2 2

Add to Shopping List
LINK, EXHAUST HANGER -
10139922
4 4

Add to Shopping List
PLATE, CLAMP, EXHAUST PIPE CUM
10238313
1 1

Add to Shopping List
PIPE, EXHAUST, CUMMINS 4BT 3.9
10265683
1 1

Add to Shopping List
SCREW-HHC-.313-24-NF-1.75-5---
10700157
2 2

Add to Shopping List
SCR HEX HD CAP SCREW
10700158
4 4

Add to Shopping List
SCREW-HHC-.375-16-NC-1.25-5---
10700205
2 2

Add to Shopping List
WASHER, FLAT, 5/16 HARDENED US
10701276
4 4

Add to Shopping List
WASHER, LOCK 3/8 -
10701310
2 2

Add to Shopping List
WASHER, STAR, EXT 3/8 -
10701359
2 2

Add to Shopping List
WASHER, FLAT 3/8 -
10701404
2 2

Add to Shopping List
NUT, HX 3/8-16 -
10701508
2 2

Add to Shopping List
NUT, HX, JAM 3/8-16 -
10701558
2 2

Add to Shopping List
NUT, LOCK, HX 5/16-24 -
10701680
2 2

Add to Shopping List
CS HX M12-1.75 X 20MM CL 8.8 -
10704201
2 2

Add to Shopping List
WASHER, LOCK, M12 -
10704609
2 2

Add to Shopping List
WASHER, FLAT 12MM -
10704632
2 2

Add to Shopping List
CLAMP, 3" EXHAUST
10717169
3 3

Add to Shopping List
MUFFLER
10732697
1 1

Add to Shopping List
HANGER, RUBBER EXHAUST -
10732982
2 2

Add to Shopping List
CLAMP -
10732986
1 1

Add to Shopping List
CLAMP, 3" ACCUSEAL -
10837475
2 2

Add to Shopping List